

Antibiotics/Antifungals/Antivirals

Amoxicillin (Amoxil) – 500mg
Amoxicillin/Clavulanic Acid (Augmentin) – 875/125mg
Azithromycin (Zithromax, Z-Pak) – 250mg
Cephalexin (Keflex) – 500mg
Ciprofloxacin (Cipro) – 250, 500mg
Doxycycline (Vibramycin) – 100mg
Fluconazole (Diflucan) – 100, 200mg
Levofloxacin (Levaquin) – 250, 500mg
Sulfamethoxazole/Trimethoprim (Bactrim DS) – 800/160mg

Cardiology

Antiarrhythmics	Amiodarone (Cordarone) - 200mg
	Digoxin (Lanoxin) - 0.125mg
	Sotalol (Betapace) - 80mg
Hypertension	Amlodipine (Norvasc) - 5, 10mg
	Atenolol (Tenormin) - 25, 50, 100mg
	Carvedilol (Coreg) - 3.125, 6.25, 12.5, 25mg
	Lisinopril (Prinivil, Zestril) - 2.5, 5, 10, 20, 40mg
	Losartan (Cozaar) - 25, 50, 100mg
	Metoprolol Tartrate (Lopressor) - 25, 50, 100mg
	Metoprolol Succinate (Toprol XL) - 25, 50mg
	Triamterene/HCTZ (Dyazide) - 37.5/25mg
	Valsartan (Diovan) - 40, 80, 160, 320mg
	Furosemide (Lasix) - 20, 40mg
	HCTZ (Microzide) - 25mg
	Spironolactone (Aldactone) - 25, 50mg
Angina	Isosorbide Dinitrate (Isordil) - 10, 20mg
	Isosorbide Mononitrate ER (Imdur) - 30, 60mg
	Nitroglycerin (Nitrobid) - 0.4mg tablet
	Nitroglycerin (Nitro-Dur) - 0.1mg/hr, 0.2mg/hr patch
Cholesterol/Lipids	Atorvastatin (Lipitor) - 10, 20, 40mg
	Ezetimibe (Zetia) - 10mg
	Fenofibrate (Tricor) - 134, 145, 200mg
	Gemfibrozil (Lopid) - 600mg
	Simvastatin (Zocor) - 10, 20, 40mg
Blood Thinners	Aspirin EC - 81mg
	Clopidogrel (Plavix) - 75mg
	Enoxaparin (Lovenox) - 30, 40, 60, 80, 100, 120, 150mg injection
	Warfarin (Coumadin) - 1, 2, 2.5, 3, 4, 5, 6, 7.5, 10mg

Endocrine

Diabetes	Glimepiride (Amaryl) - 1, 2, 4mg
	Glipizide (Glucotrol) - 5, 10mg Glipizide ER (Glucotrol XL) - 5mg
	Metformin (Glucophage) - 500, 850, 1000mg
Steroids	Dexamethasone (Decadron) - 2, 4mg
	Prednisone (Deltasone) - 5, 10, 20mg
Thyroid	Levothyroxine (Synthroid) - 25, 50, 75, 88, 100, 112, 125, 150mcg
	Methimazole (Tapazole) - 5mg
Women's Health	Estradiol (Estrace) - 1mg
	Raloxifene (Evista) - 60mg

Gastrointestinal

Dicyclomine (Bentyl) - 10, 20mg
Famotidine (Pepcid) - 20mg
Metoclopramide (Reglan) - 5, 10mg
Omeprazole (Prilosec) - 20mg
Ondansetron (Zofran) - 4mg
Promethazine (Phenergan) - 12.5, 25mg
Ranitidine (Zantac) - 150mg
Sucralfate (Carafate) - 1g

Musculoskeletal

Alendronate (Fosamax) - 70mg
Celecoxib (Celebrex) - 100, 200mg
Cyclobenzaprine (Flexeril) - 5, 10mg
Ibuprofen (Motril) - 400, 600mg
Meloxicam (Mobic) - 7.5, 15mg
Naproxen (Naprosyn) - 500mg

Pulmonary

Albuterol (Ventolin) - 0.083% inhalation solution
Albuterol HFA (Proventil) - 90mcg/inhalation
Albuterol/Ipratropium (Duoneb)
Benzonatate (Tessalon Perles) - 100, 200mg
Guaifenesin (Mucinex) - 400, 600mg
Ipratropium (Atrovent) - 0.02% inhalation solution

Urology

Oxybutynin (Ditropan) - 5mg
Oxybutynin ER (Ditropan XL) - 5, 10mg
Tamsulosin (Flomax) - 0.4mg
Terazosin (Hytrin) - 2, 5mg

Miscellaneous

	Loratadine (Claritin) - 10mg
	Mometasone (Nasonex) - nasal spray
	Montelukast (Singulair) - 10mg
Electrolytes/Rx Vitamins	Calcium Acetate (PhosLo) - 667mg
	Folic Acid - 1mg
	Potassium Chloride (KlorCon) - 10, 20mEq
	Potassium Chloride - 25mEq effervescent tablets
	Magnesium Oxide - 400mg
	Vitamin D2 (Ergocalciferol) - 50,000 IU
Other	Allopurinol (Zyloprim) - 100, 300mg
	Melatonin - 3, 5mg

Neurology/Psychology

Alzheimer's	Benzotropine (Cogentin) – 1, 2mg
	Donepezil (Aricept) – 5, 10mg
	Memantine (Namenda) – 5, 10mg
	Memantine XR – 7, 28mg
	Rivastigmine (Exelon) Patch – 4.6, 9.5, 13.3mg
Depression/Anxiety	Amitriptyline (Elavil) – 10, 25, 50mg
	Bupropion SR (Wellbutrin) – 150mg
	Bupropion XL (Wellbutrin) – 150mg
	Bupirone (Buspar) – 5, 10, 15mg
	Citalopram (Celexa) – 10, 20mg
	Duloxetine (Cymbalta) – 20, 30, 60mg
	Escitalopram (Lexapro) – 5, 10mg
	Fluoxetine (Prozac) – 20mg
	Paroxetine (Paxil) – 10, 20mg
	Sertraline (Zoloft) – 25, 50, 100mg
	Trazodone (Desyrel, Oleptro) – 50, 100mg
	Venlafaxine (Effexor) – 37.5, 75mg
	Venlafaxine ER (Effexor XR) – 75, 150mg
	Epilepsy
Carbamazepine XR (Tegretol XR) – 200mg	
Divalproex (Depakote) – 250mg	
Divalproex DR – 500mg	
Divalproex ER – 250, 500mg	
Gabapentin (Neurontin) – 100, 300, 400, 600mg	
Lamotrigine (Lamictal) – 25, 100, 150, 200mg	
Levetiracetam (Keppra) – 250, 500, 750, 1000mg	
Phenytoin (Dilantin) – 100mg	
Parkinson's	Carbidopa/Levodopa (Sinemet) – 10/100mg, 25/100mg, 25/250mg
Psychosis	Aripiprazole (Abilify) – 5, 10, 15mg
	Haloperidol (Haldol) – 0.5, 1, 2, 5, 10mg
	Lithium Carbonate (Lithobid) – 150, 300mg
	Olanzapine (Zyprexa) – 5, 7.5, 10, 15, 20mg
	Olanzapine – 10mg vial for injection
	Quetiapine (Seroquel) – 25, 50, 100, 200, 300, 400mg
	Risperidone (Risperdal) – 0.25, 0.5, 1, 2, 3, 4mg